
Briefing Paper

OPPORTUNITIES FOR REDUCTION OF GHG EMISSION FROM 
DOMESTIC WASTEWATER TREATMENT IN URBAN AREAS:  

A BRIEF ORIENTATION FOR DECISION-MAKERS



About GHG Platform India 

The GHG Platform India is a collective civil society initiative providing an independent estimation and analysis of India’s Greenhouse Gas (GHG) 
emissions across key sectors, namely, Energy, Industry, Agriculture, Livestock, Forestry, Land-use and Land-use change, and Waste. The platform 
comprises notable civil society groups in the climate and energy space in India- Council on Energy, Environment and Water (CEEW), Center 
for Study of Science, Technology and Policy (CSTEP), ICLEI - Local Governments for Sustainability, South Asia, Vasudha Foundation and World 
[...]
	z No existing mechanism in place for safe collection, transportation, treatment and disposal of accumulated sludge in septic tanks, which 
hampers its treatment performance

	z Unregulated disposal of faecal sludge and septage by unorganised private de-sludgers in open land and water bodies without any 
treatment

Decentralised waste water sanitation systems (DEWATs) have emerged as a solution for improving wastewater management in the absence of 
connectivity to sewer network. Adoption of DEWATs is still at the nascent stage in India, being mostly implemented at pilot scale, with at scale 
deployment needed.

In addition to these factors related to the management of on-site and off-site treatment systems, the rapid increase in urban population is 
expected to put a significant strain on the existing wastewater treatment infrastructure resulting in the increase in from proportion of GHG 
emissions from the urban domestic wastewater sector. For instance, with urban density as high as 26,645 persons/sq. km as of 2020-2021 in 
populous cities like Mumbai (Brihanmumbai Municipal Corporation, 2021), the per capita GHG emissions from urban domestic wastewater is 
estimated to be 53.46 kg CO2e.1

 

1	 If you need assistance joining the Campaign, please visit: https://mcr2030.undrr.org/dashboard-guide/local-government/how-to-join

Figure 5: Status of Domestic Wastewater Generation and Treatment in Urban Centres in India, 2020-21

Compliant Treatment

Actual Utilization

Operational Capacity

Installed Capacity

Existing Sewerage Generated 72366

31841

26869

20235

12197



11

5.	 COMPARISON OF AEROBIC AND ANAEROBIC WASTEWATER TREATMENT SOLUTIONS

GHG emissions from wastewater depend on the treatment technologies that are adopted, as noted previously in this document. This section 
includes a comparison of aerobic and anaerobic treatment technologies with relevance to GHG emissions (see Table 3).

Table 3: Comparison of aerobic and anaerobic treatment technologies

Parameters Aerobic treatment Anaerobic treatment
Treatment efficiency(a) The treatment efficiency ranges from 75–98% The treatment efficiency ranges from 51–96%
Electricity consumption(b) Relatively high, due to the electricity required 

to supply sufficient dissolved oxygen for 
removal of organic matter 

Relatively low-anaerobic treatment does not 
require additional oxygen and relevant electricity 

Sludge yield(c) The amount of sludge generation is relatively 
high. From 1 kg COD removal about 0.4 to 0.6 
kg sludge is produced with aerobic treatment.

The amount of sludge generation is low.  From 1 
kg COD removal 0.03 to 0.15 kg is produced with 
anaerobic treatment. 

Potential for energy recovery towards 
reduction of GHG emissions(d)

- Anaerobic treatment generates methane gas, 
which if recovered can be a source of energy 
production. Methanation of 1 kg COD can produce 
about 3,300 Kcal of energy.

Potential for mitigation of GHG 
emissions(e)

Well-managed aerobic STPs have zero CH4 
emissions (due to MCF of 0)

Methane capture is possible 

Source: (a) (Cakir & Stenstrom, 2005); (b) (Ranieri, Giuliano, & Ranieri, 2021) ; (c) & (d) (Kobayashi, 2013); (e) (IPCC, 2006)

Aerobic and anaerobic systems are quite similar in terms of treatment efficiency in well-managed and operational conditions. Aerobic 
decomposition requires a proportionate volume of dissolved oxygen to the volume of organic matter in the wastewater. The electricity required to 
supply sufficient dissolved oxygen accounts for a major proportion of the electricity requirement in aerobic treatment technology. About 1.1 kWh 
of electricity is needed to treat 1 kg of COD (Chemical Oxygen Demand: a measurement unit for organic matter) in wastewater treatment facilities 
. On the other hand, anaerobic treatment does not need additional oxygen and therefore does not require additional electricity for supplying such 
oxygen. Although both aerobic and anaerobic treatment processes use electricity for stirring and pumping operations, these operations require 
relatively less power. Thus, anaerobic treatment is considered to have lower electricity consumption and is relatively easier to control, creating an 
opportunity for mitigation of indirect GHG emissions from use of electricity.

The sludge yield or output sludge quantity in anaerobic treatment technology is comparatively lower than aerobic treatment technology. The 
amount of excess sludge generation from 1 kg COD removal is 0.4 to 0.6 kg with aerobic treatment, and 0.03 to 0.15 kg with anaerobic treatment. 
Therefore, the fact that anaerobic treatment generates much smaller amount of waste, offers another advantage of reducing the cost of sludge 
treatment and quantity of GHG emissions. Furthermore, that anaerobic treatment generates CH4 gas adds to its advantages. The CH4, if recovered, 
can be a source of energy that can be accounted towards reduction of GHG emissions. Methanation of 1 kg COD can produce about 3,300 kcal 
of energy (Kobayashi, 2013). The high amount of sludge generated by aerobic treatment systems is often left untreated and disposed of in an 
unsanitary manner. Even mixed anaerobic or aerobic systems lead to lower sludge production than that of an exclusively aerobic system. About 
90% of wastewater treatment plants in the country employ aerobic treatment systems and scientific treatment and disposal of sludge is nearly 
absent.

In comparison to aerobic treatment technology, the key disadvantage of anaerobic treatment technology is the relatively low microbial growth 
rate. Anaerobic treatment requires higher influent concentration to achieve reasonable concentration of microorganisms retained in the reaction 
tank. When the influent concentration is above a certain level, the concentration of anaerobic microorganisms in the reaction tank becomes 
saturated. On the other hand, when the influent concentration is low, the reaction tank cannot retain a sufficient number of microorganisms 
to ensure satisfactory performance because of their low growth yield. However, anaerobic technologies such as the up-flow Anaerobic Sludge 
Blanket (UASB) method, which is relatively new anaerobic technology, have better microbial growth rates. UASB consists of an up-flow reactor 



12

with a reverse funnel-shaped gas-liquid-solid separator, enabling retention of an optimum concentration of anaerobic microorganisms and 
addressing the issue of low microbial growth rate.

About 8.7% of sewage treatment facilities in India use anaerobic technologies, treating about 4,351 MLD of wastewater in total. USAB is 
the prevalent anaerobic treatment technology being used, accounting for 81% of total anaerobic treatment capacity installed in the country 
(treatment capacity of 3,562 MLD across 76 STPs) (Refer Annexure 1). In order to scale up, adoption of anaerobic systems, further viability 
assessment of existing treatment facilities for parameters such as land requirement, operation and maintenance cost, and capital cost is essential 
for mitigation. This will contribute to adoption and scale up of anaerobic technologies through informed decision-making towards GHG emission 
reduction in urban areas.

5.1.	Electricity consumption in Aerobic and Anaerobic wastewater treatment
The table below gives an overview of electricity requirements for aerobic and anaerobic treatment technologies adopted in India at present. 
Aerobic treatment plants are observed to have relatively higher electricity consumption compared to anaerobic treatment plants. Considering 
the daily power requirement of anaerobic treatment solutions including Activated Sludge Process (ASP), Moving Bed Biological Reactor (MBBR) 
and Sequential Batch Reactor (SBR) technologies, the average power consumption for aerobic treatment technology is 187.7 kWh/day/MLD. The 
UASB technology is an anaerobic treatment process with relatively lower energy consumption, estimated to stand at about 125.7 kWh/day/MLD.

Table 4: Assessment of electricity consumption across aerobic and anaerobic wastewater treatment technology

Electricity requirement – kilowatt-
hour/day/million litres per day (kWh/
day /MLD)

ASP*a MBBR*b SBR*a MBR*a WSP**b UASB+ASP*b

Details Aerobic treatment technologies Anaerobic treatment technologies
Average Technology Power Requirement - 
Secondary Treatment + Secondary Sludge 
Handling

180 220 150 300 2 120

Average Technology Power Requirement 
- Tertiary Treatment + Tertiary Sludge 
Handling

1 1 1 1 1 1

Average Non‐Technology Power–
Requirement - Secondary Treatment

4.50 2.50 2.50 2.50 2.50 4.50

Average Non‐Technology Power 
Requirement  - Tertiary Treatment

0.20 0.20 0.20 0.20 0.20

Total Daily Power Requirement (average) 185.70 223.70 153.70 302.50 5.70 125.70
Resulting indirect GHG emission from 
power consumption (tCO2e)

152,791 184,057 126,462 248,892 4,690 103,424

Note :  Sludge Treatment: * Thickener + Centrifuge; ** Drying Process | Processing type–Type - a Aerobic; b Anaerobic‐Aerobic;  | ASP : Activated Sludge Process | MBBR : Moving Bed Biological Reactor 

| SBR : Sequential Batch Reactor | UASB : Upflow Anaerobic Sludge Blanket | EA : Extended Aeration | MBR : Membrane Bio Reactor | WSP : Waste Stabilization Pond

Source: (IIT, 2010)

1.11.	Measures to reduce energy consumption

The following measures can help to improve energy efficiency and reduce energy consumption, in both existing as well as new wastewater 
treatment facilities.

	z Enhancement of motor efficacy: Actions such as using appropriate motor capacity, use of sensor and automated technologies for efficient 
use of motors, use of Variable Speed Drive; periodical lubrication and maintenance.



13

	z Enhancing the pumping efficiency:

	� Proper maintenance of pumps

	� Monitoring to determine blockage, clogged or gas-filled pumps or pipes, impeller damage, inadequate suction, operation outside 
preferences, or worn out pumps, leading to excess use of energy.

	� Use of Variable Frequency Drives to match the  speed of pump to variable flow conditions. 

	� Provision of remote controls enable pumping systems to be started and stopped relatively quickly and accurately.

	z Enhancing the aeration efficiency in case of aerobic treatment systems

	� The oxygen added to the aeration process should be controlled and adjusted using IT based measurement systems considering the 
variability of the influent wastewater. 

	� Provision of intermittent aeration assists in energy savings by reducing the operation hours of aeration system. This methodology 
involves momentarily stopping air flow to an aeration zone or cycling air flow from zone to zone. 

	� Provision of automated dissolved oxygen control can help in achieving significant energy saving. 

	� Replacement of coarse bubble diffusers with fine bubble diffuser reduces the energy consumption in blowers of aerators. 

	z Wastewater treatment plants should be designed preferably with gravity flow which requires lesser pumping and in turn reduces the 
energy consumption for pumping. Although, topography of the service area can be a constraint while considering this criterion. 

	z Regular energy audits should be carried out to optimize energy management and performance.

	z Renewable energy solutions such as solar PV can be deployed at wastewater treatment facilities, with sufficient rooftop and land space 
available at such facilities. Integration of renewable energy can help reduce consumption of grid-electricity and also provide a clean 
reliable source of power in the event of power cuts.

6.	 EXISTING POLICY ENVIRONMENT FOR URBAN WASTEWATER MANAGEMENT

Considering’ India’s existing policy environment and initiatives being undertaken to address existing gaps in wastewater management, notable 
opportunities and potential exists to decarbonise the domestic wastewater sector, particularly in urban areas.

Based on the National GHG Inventory, India was able to reduce the emission intensity (excluding emissions from agriculture sector) of its GDP by 
24% between 2005 and 2016 (MoEFCC, 2021). Recently, India updated its first NDC to raise its ambitions to reduce emissions intensity of its GDP 
by 45%2  by 2030 from 2005 levels.  In order to achieve this goal, India’s developmental policies and programmes continue to place emphasis on 
economic development and sustainable environmental management. Hence, while India is focusing on rapid expansion and modernisation of 
sanitation for improving the living conditions of its citizens, there are potential co-benefits that emanate such as emission reductions as well as 
enabling conversion of faecal sludge as manure or other usable forms, such as energy. Key policies and programmes with implications on GHG 
emissions from wastewater management in India include: 

National Mission on Sustainable Habitat (NMSH) 2.0.
The Government of India launched the National Action Plan for Climate Change (NAPCC) in 2008 with eight sub-missions representing the multi-
pronged, long-term, and integrated strategies to mitigate and adapt to the adverse impact of climate change. The plan aims at fulfilling India’s 
developmental objectives with a focus on reducing the emission intensity of its economy. One of the missions under the NAPCC is the National 
Mission on Sustainable Habitat.  

2	 Previously India had committed to reducing emission intensity of its GDP by 33-35% by 2030 from 2005 level



14

The first version of NMSH released in 2010, has now been revised in the context of the NDC, SDGs and the New Urban Agenda (2021-2030). The 
Sustainable Habitat has been defined as ‘an approach towards a balanced and sustainable development of the ecosystem of habitat which offers 
adequate shelter with basic services, infrastructure, livelihood opportunities along with environmental and socio-economic safety including equality, 
inclusiveness and disaster-resilience’ (MoHUA, 2021). 

Under this mission, key mitigation and adaptation strategies are being implemented under various thematic areas. The thematic area on ‘Water 
management’ focuses on augmenting existing water resources by recycling/reuse of treated sewage water, and promoting circular economy of 
water through the development of City Water Balance Plans). One of the key strategies the mission focuses on encouraging 100% recovery of 
operation and maintenance (O&M) charges by water supply authorities and wastewater management. This is aimed at ensuring a sustainable 
business model for the establishment of efficient wastewater treatment systems. 

Swachh Bharat Mission- Urban (SBM-U) 
SBM-U was launched in 2014 with the objectives of helping all statutory towns achieve 100% Open Defecation Free (ODF) status and to bring 
about behavioural change by 2019. The mission has achieved significant success in terms of increasing access to toilets. 

In 2021, Swachh Bharat Mission-Urban 2.0 (SBM-U 2.0) was launched with a focus on achieving ODF+ status for all statutory towns and all cities 
with less than 100,000 population. The Ministry of Housing and Urban Affairs, Government of India has introduced ODF++ and Water+ protocols 
which focus on addressing safe containment, evacuation, transportation and processing of faecal sludge from toilets and ensuring that no 
untreated sludge is discharged into open drains, water bodies or in open fields. The vison statement of SBM-U 2,0 is given below

 “All used water including faecal sludge, especially in smaller cities are safely contained, transported, processed and disposed so that no untreated 
faecal sludge and used water pollutes the ground or water bodies.”

SBM-U 2.0 is expected to play a crucial role in achieving 100% treatment of wastewater before discharge into water bodies, and maximum reuse 
of treated wastewater, which is an immediate step towards GHG mitigation.  

Atal Mission for Rejuvenation and Urban Transformation (AMRUT) 
The objective of AMRUT 2.0 (2021-2025) is to provide 100% coverage of sewerage and septage in 500 AMRUT cities, through provision of 26.4 
million sewer  or septage connections. It also aims to recycle and reuse treated wastewater to cater to 20% of total water requirements of the 